== IE I K I3

IN—Y Xk
PARTS LIST

LCW-8BL
LCW-8BLV
LCW-8BL-1
LCW-8BLV-1

SEIKO SEWING MACHINE CO., LTD.



B X

CONTENTS

Page
TR, EAR 00000 meeeem e e 1,2
FACE PLATE, ARM TOP COVER
Eﬂ\ -tﬁm """""""""""""""""""""""""""""""""""" 3' 4
THREAD TAKE-UP LEVER, ARM SHAFT
% > *ﬁit& """""""""""""""""""""""""""""""""" 51 6
FOOT LIFTING LEVER, PRESSER BAR
v Y T e L 7,8
HOOK, HOOK DRIVING SHAFT
FEULE . EVEL 0 e e 9,10
FEED BASE, FEED ROCK SHAFT
fHELT & . i S ieiecoissaseesnenes 11,12
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
HHFJF 0 eesmsewemewmesccscmscassemesseesesssasSowed 13, 14
THREAD TENSION
INAS —HHE (-8BLV, —-8BLV—-1)  cmmemememeemmmmseeoeeoees 15, 16
BINDER MECHANISM (-8BLYV, -8BLV-1)
YL —IEINERAT (-8BL-1, =8BLV-1)  eemeeemeemnaeiees 17,18
SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV-1)
HFRBRE) sscesessessm e s Facssmemmmm e 19, 20
ACCESSORIES (1)
G171 ) e 21,22
ACCESSORIES (2)
{FE T (-8BLYV, 8BLV~1)  ~ccmmcemmcocmcmcmmcccimmmmm e e a oo 23, 24
ACCESSORIES (-8BLV, 8BLV-1)
FTFUTY e swsmistmemeeted e e o e = 25, 26

OPTION




mE iR, LR
FACE PLATE, ARM TOP COVER




miR. £1R

FACE PLATE, ARM TOP COVER
= 1
No. |EB@ES ||| 3| E# S DESCRIPTION
PARTS NO.|%|&| & (& | QTY
1 115035 x| x| 1 |[FEiR Face plate
2 |15036 kx| x| 1 |[EHRMESE Hinge
3 [15039 x| x| *|x| 8 |2l Screw 1/8X44 L=3.5
4 (15038 * k|| x| 1 |ERIL Rubber plug
5 (15037 x| x| *[%] 1 |@HRITH Plate spring
6 (13556 * x|k x| 1 | E#x Arm top cover
7 |15007 x[*x|x[x] 7 |4l Screw 9/64X40 L=10
8 111007 ¥k k| x| 1 [(MEBRER Oil level indicator
9 |15004 * k| k| x| 1 | EWR—bSFD Gasket
10 136708 * x| x| x| 1 |[RFH/NA— Thread take—up cover
11 [6031-02 x| x|*x[x| 1 [F2C Screw 11/64X40 =9
12 115057 - * x| x|x]| 1 |[fAHEHETALVIL Oil regulating dial
13 (8009 x|k x| *%| 1 |Hl Screw
14 |115061 ®| x| x| x| 1 [#5HEREY Oil regulating pin
15 (15058 A EXE R I E bt Oil regulating stud
16 (15059 k[ x| 1 |FAREMRTYY Oil regulating stud spring
17 110551 || x| k| 1 [RFEHS Thread take—up lever oil guard
18 |10650 x[*|*x|[*]| 1 |2t Screw 3.4X36 L=6
19 |15086 ®[ |k x] 1 [HERAEIRIEA Oil control spring
20 (15007 x[*|x|[x] 1 [H2L Screw 9/64X40 L=10
21 11142 ® x| 1 [Tyir— Washer
22 111004 x| x|*| 1 [BEAGHEEY Oil regulator
23 (10597 x[*|*|[x]| 1 [t Screw 1/8X40 1=3.3
24 [15034C k| x|+ 1 |[EZ—)Fa—T-fS4E Oil tube and Oil wick complete
25 (13709 *x[—-[-1-1 1 |8tk Throat plate
26 (13710 x[*|~--] 2 [l Screw 11/64X32 L=10
27 (13707 x[~-|*[-] 1 |ZULIK Slide plate
28 |13705 ® k| *| x| 1 |ELRERNCH) Guide plate (right)
29 (13704 *k[*x] 1 [ZLIRERNFE) Guide plate (left)
30 (13023 x|[*|*|*x]| 4 |QC Screw 3.4X36 L=8
31 /13073 *|x[x|*x| 2 [FEFEY Pin
32 (13744 *[x[-]-] 1 [#A= Bed cylinder cap
33 (13745 x[x|-|-] 2 |8 {Screw 13/64X32 L=10.5
34 113738 ¥[x]| - =] 1 |ASF=A2L Bed cylinder cap metal
35 (10630 x[*x|-|-] 1 [l Screw 1/8X40 L=5
36 |13706 *|x|-[-] 1 |2V HF—Hhsi— Cylinder cover
37 (30046 x[*|*x|x| 1 [F—REFUEDHRLC Screw M4X0.7 L=4
38 |13754C ®|x[x|x| 1 |[EZ—)Fa—THiE Oil tube and Oil wick complete
39 130022 ® x| x| x| 1 |50 Oil tube clamp
40 |15087 ¥ k| x| x| 1 |[EZ—)L/(T1BZ Oil tube retainer
41 (6333 *|*| x| x| 1 [HC Screw 9/64X40 L=6.5
42 (13755 ® kx| x| 1 | EEAPRIARIIEH/ AT Oil pipe




R, L
THREAD TAKE-UP LEVER, ARM SHAFT

\ngd
_
)

L)
TIA A

24 33

DUUTY W

DO

W




RFE, B
THREAD TAKE-UP LEVER, ARM SHAFT

—|J
No. [EBBGEE ||| L[| EE R4 DESCRIPTION
[as) Wan R Wan ]l Wan
PARTS NO. || |® || QTY
1 (15013 x| —|*|-] 1 [EKFEY Thread take—up lever hinge stud
2 (10524 ¥ x| x| 1 [kHARL Screw 6.75X24 L=6.5
3 |11042 2 k| x| x| 1 |KEEHN 0il wick
4 118003 *|—|x|[-] 1 |KFF Thread take—up lever
5 [15026 ¥ - x| -] 1 [XKFEEE Thread take-up lever driving stud
6 |10728 w| & x| x| 1 |RFEEHRS il wick
7 110528 x| —|x|-| 1 |EHEHFD Needle bar connecting link
8 (10523 ®| - | x| - 1 |#HEISHEY Needle bar connecting link stud
9 (19417 x| x| x|*%| 1 |[itEHHL Position screw 1/4X28 L=6.5
10 (19418 *[ x| x| %[ 1 [ikHFL Screw 1/4X28 L=45
11 {10726 * | x| x| x| 1 |[EHESISUIESEE Oil wick
12 (19414 x| k| x| %] 1 |59F—avhi Needle bar crank
13 |19415-A | * | *| *|*]| 1 |HAlL®OHLA) Position screw 1/4X28 L=21.4
14 119416 *[*|x|x| 1 |[hhLit&HialB) Screw 1/4X28 L=14
15 10563 * k| x| x| 1 |LEEFTARILT Y A— Washer
16 [10506 | x| x| %| 1 | Ed#hmie Screw 7.85X20 L=6
17 13557 AEIEIEI R = Arm shaft
18 |10724 AEIEIEI RN = Fii Oil wick
19 (18006 k| k| x| 1 | LEARTARIL Arm shaft bushing (front)
20 [10725 x| x|*x| 4 |Zz)Lb Oil felt
21 (13387 * kx| x| 1 [EFPEAZIL Arm shaft bushing (middle)
22 |10571 *[ x| x| 2 |lkoORL Screw 6.75X24 1=20
23 |13074 % || k| x| 1 |EEARFTYLTH4—R Arm shaft ball bearing adapter
24 (13361 | k| k| x| 1 [ EEIRNTYLSTHS— Arm shaft ball bearing adapter sleeve
25 |23637 x| x| x| 2 |4l Screw 1/4x28 L=15
26 |10567 x| x| x|*| 1 [E#RFYLY Arm shaft ball bearing
27 (10568 ® x| x| x| 1 |HEHELYLY Ball bearing retaining ring
28 (10569 | *k|k| 1 | ENLT—1— Arm shaft connecting belt pulley (upper)
29 [10571-G | *|*|*|*]| 1 |Rl Screw 6.75X24 L=20
30 [10524-G | *|*|x[*]| 1 |RC Screw 6.75X24 L=6.5
31 (10570 *|*|*]|x| 1 |HL Screw 6.75X24 L=14.5
32 |18470 x|k x|x| 1 |[F—— Machine pulley
33 |10576 x| x|*x| 1 lhL Screw 15/64X28 L=21
34 110579 ¥ x| x[*] 1 |4l Screw 15/64X28 L=20
35 [10577 | x| x|x]| 1 [F—Y—HLAL Screw 6.75X24 L=11
36 [13749 ®[k|®[*x| 1 |BAITN)LE Arm shaft connecting belt
37 |13407 ¥ k| x[*| 1 |BARIL Split bushing
38 [19415 x|[*x|*[*]| 1 |RU Screw 1/4X28 L=20
39 [16706 x| x| x[*| 1 |Fvk Nut 1/4X28
40 |10574 x| x|x|x| 2 [T—y—nF Belt pulley spring flange




5, WA
FOOT LIFTING LEVER, PRESSER BAR




5.HAE

FOOT LIFTING LEVER, PRESSER BAR

— |

No. [BR@ES | || LD | EH o od DESCRIPTION

PARTS NO. |5 |28 |3 | aTy
1 |13056-A k[ kR k) 1 |5 Foot lifting lever
2 (10712 ¥ x| *| x| 1 |BiEe Screw 6.75X24
3 13057 k[ kx| x| 1 |55 Lifting lever stop
4 113058 k| k| kx| 1 |40 Screw 6.75X24 L=29
5 113084 ¥k k| x| 2 [Fubk Nut 6.75X24
6 |13059 x| x| x| 1 |BiFh Spring
7 |10705 ¥[* |« [+ 1 [#ZEXIRITH Presser bar spring (flat)
8 |10706 * | k[ k| ok 1 |[fal Screw 6.75X24
9 (11156 x| x[*| 1 | XKiRIShFAERC Screw 1/4X32
10 [10540 k ok k|| 1 |HRZEE Presser bar
11 ]110538 Kok k| *] 1 |HZELEASL Presser bar bushing (upper)
12 |10539-A kpok k| k| 1 |HZETFAYIL Presser bar bushing (lower)
13 (10761 kx| k] 2 (L Screw 6.75X24 L=11
14 |18479 kx| 1 [#ZEEEE Presser bar lifting bracket
15 |19518 k| k| k| ok 1 |2l Screw 11/64X40 L=14
16 [10546-A [ *|*|*[*]| 1 [IBZEFELETHK Tension release slide
17 110547 *[ x| x| x| 1 |MIBEHAZTTRISR Tension release spring
18 [10548-A [ x| x| *| x| 1 |HxEARZEENIEIOE Lifting bracket guide block
19 (10519 k| *| x| 1 |42 Screw 6.75X24 L=17.5
20 (15111 *|*[*x[*x] 1 |FEFEY Pin
21 110541 k| ok k| x| 1 [HZEER Presser bar position guide bracket
22 (10662 *[k*]x]| 1 [H2C Screw 5/32X40 L=6.5
23 110543 kx| xx]| 1 [ERE Presser bar position guide
24 110761 * (k| k]x| 1 |42l Screw 6.75X24 L=11
25 (13360 x| k| * x| 1 |#@zEEEYLS Presser bar spring bracket
26 (13365 *| k| k[x] 1 [H2C Screw M4X0.7 L=9
27 [10796-S *(—|*|-1 1 [4H8Z Lifting presser foot
28 (19470 ¥ k| x|k] 1 |[DqH—H—K Finger guard
29 (10749 x|k |[*]|x| 1 [hU Screw 3.4X36 L=11
30 (10677 klok|*f*k| 1 [Tyuird— Washer
31 /10659 [k x] 1 |z EIFLIN— Presser bar lifter
32 (10660 ¥ x|k fx| 1 [T EFLAA—ERC Hinge screw 4.5X32 L=7.5
33 |35054 |k |k |k| 1 |Tudrp— Washer




H<. Tk
HOOK, HOOK DRIVING SHAFT

|




Hh<. TEH

HOOK, HOOK DRIVING SHAFT

—

No. |ERGES | (2| L] 2| 1EE e DESCRIPTION

PARTS NO. || 8|82 qTy
1 [15041 * | x| x| x| 1 |RE> Bobbin
2 |13719 kx| * k| 1 |[hER) Hook complete
3 (12105 [ x| x[*] 1 [l Screw 3.4X36 L=27
4 (13832 x| -[-| 1 |[RELHY—ZXF—TFF+— Bobbin case opener
5 13712 [ | x| x| 1 [A—TF+—H%iR Lever fulcrum with stud
6 [13714 *| k| k| k| 1 |INAEER Slide block
7 [10650 IEIEIEI LA Adjusting screw 3.4X36 L=6
8 (13716 x|x|-|-| 1 |[hetE Hook saddle
9 (13717 ¥ | x[k[*%] 2 [42C Screw 13/64X32 L=16.5
10 (13037 k| K|k 2 |Tyir— Washer
11 (13715 *| x| *|%| 1 |hvxETNb Oil felt
12 |13718. x| x| *k|*x| 1 [hvLBAQL Hook saddle bushing
13 (11176 x| k| x[x| 1 [HaC Screw 7/32X32 L=5.5
14 (13734 *| k| k[ *| 1 |DESEEQN) Hook bevel gear
15 [13735-A k| k|x| 1 [Ty e— Washer
16 (13733 ¥ | ®k| % | x| 1 |HSEE(K) Hook driving bevel gear
17 [17019A *|*|*|*%| 3 |RL Screw 1/4X40 L=15
18 |13746 k[ k| %] 1 [THBEIAZIL Hook driving shaft (front)
19 110524 x| x|*x] 1 [H2C Screw 6.75X24 L=6.5
20 |13362 *[k|[x|x| 1 |DHE Stop whee!
21 |23634 x| x| x]%x| 1 |42 Screw 1/4X28 L=6
22 |23637 | x[x[x| 1 [HL Screw 1/4X28 L=7.5
23 |13747 *|x[x[x| 1 [FLKRE Lock stud
24 |15076 * x| x[x] 1 |[BE Split pin
25 113047 * [k x| x| 1 |[JLRERTYLY Spring
26 |13748 x| *|*| x| 1 |WLREVEE Lock stud socket
27 120254 * (k[ *|x| 1 |TFEhhS— Hook driving shaft collar
28 /13085 *|*|*x|%x| 2 |RL Screw 13/64X32 L=4.3
29 |13029 x| k[ x| 1 | TEHEARIL Hook driving shaft (rear)
30 (10766 * k| x|x[ 1 [42C Screw 1/4X32 L=7
31 (13043 x| k|| - 1 |k Hook driving shaft
32 |13424-01 ¥ * x| x| 1 | FRULT—1— Arm shaft connecting pulley (lower)
33 |10574 kx| k%) 1 | TF—y—1) 4 Belt pulley spring flange
34 110611 ¥ kx| 1 [FRIWST—U—E# Safety clutch collar
35 |10612 x| x| x| x| 2 |4L Screw 1/4X32 L=10.5
36 (10617 k| k| k| *x 1 -F’\\}l/f*j—u—lj\m Stop plate
37 |10618 * [k |[x]| x| 1 [FRJLRT—)—iNEHE Ratchet connection link
38 (10620 k| k| k| x| 1 | FR)NT—)—EIEY Split pin
39 |10616 *[ %[ x| x| 1 [FRLT—1)—H}& Stop plate
40 |10613 ¥k k|*| 1 [FRJSS——HEEY Lever hinge stud
41 /10615 [k [*]| %] 1 |FRUNT—)—iRiIEh Spring plate
42 110619 kx| x| x| 1 TR T—)—RTYL Y Spring
43 (10614 *|k|[k|x] 1 |[EVDEY Hinge pin
44 (10581 x| x| x| x| 2 [HC Screw 7/32X32 L=7
45 [11069 x| x| x| x| 1 [Zz)k Oil felt




Yt E . XY
FEED BASE, FEED ROCK SHAFT




EYLE, EYE

FEED BASE, FEED ROCK SHAFT

S
No. M @BEE | L[] 1E% 22, DESCRIPTION
[eall Maall Was Nan]

PARTS NO.|®| ||| QTY
1 117061 * || x[x] 1 |[LA—E2hl Feed reverse lever shaft
2 113730 2|k k x| 1 [ZHVRER Stitch tength dial
3 |7041 *|x|*|*x| 4 [HC Screw 1/8X44 L=7
4 (13417 | x| x| x| 1 |EUREEH/NAT Feed adjusting pipe
5 |13416 * || % x| 1 |FYBASHO—Lvk Knurling tool
6 118027 | * x| x| 1 |EYEABLIN— Reverse feed lever
7 |18028 x| x|x|x| 2 |HL Screw M5X0.8 L=5
8 |8157 x| x| x| 1 |[LAN=RTYY Spring
9 |8158 *|x|*k[*] 1 [L/A—FR—IL Ball
10 |13727C | * || 1 |EYOVEED Feed rod complete
11 13402 x| x] x| 1 |FEYHL Feed eccentric
12 (13729 *| x| k[ x| 1 |FYOvFYLH Feed rod driving slide block
13 |13728 * |k x| x| 1 [FEYAYF Feed rod
14 113411 * k| x| x| 1 [FEYOYFER Feed rod guide block
15 |13413 *| x| x| 1 [EYOYFEAL—IL Feed regulator
16 119508 x| *|*%|x| 2 [H2C Screw 1/4X40 L=55
17 |10722 *|*|x|*| 1 [Zz)Lk Oil felt
18 110723 *| k| k|[*| 1 [ZZIFRESZ Hold—-down spring
19 (11069 x| ®| x| x| 1 |7k Oil felt
20 |13412 x| k| k| x| 2 [ZxILb Oil felt :
21 |8044 *|*| x| x| 2 |4l Screw 1/8X44. L=6
22 [27177 *| x| x|x| 1 |l Screw M5X0.8 L=16
23 (10806 k| x| x| 1 [/NvHLR=RTYLY Feed reverse lever spring
24 (13419 ®| x| x|x]| 1 [LIN=RTYLTH Spring hook -
25 |15076 x| x|x| x| 1 |EE Split pin
26 (13395 k| k|x| 1 [EYEHEE Feed rock bell crank
27 (13078 x| *| x| x| 1 |5l Screw 7/32X32 =13
28 |13396 x| x| x| x| 1 [KERL Screw M8X1.25
29 113397 ¥ k| *| x| 1 [KEEHQCFVYE Nut M8X1.25
30 |10726 ®| x| x| x| 1 | KREERQCHLS Oil wick ,
31 [13721C x| k|- 1 [FEYTEERNGED Feed base guide complete
32 (13722 *|x|-[-| 1 |EYLE Feed base
33 13721 *|k|-|-] 1 [EYLTEEN Feed base guide
34 (13723 x| x|-|-] 1 |BYETETAYER Feed base adjusting plate
35 |10650 x| x[-|-| 2 [l Screw 3.4X36 L=6
36 (13708 x| === 1 |EYE Feed dog
37 [10561 *[x]-[-| 1 |4LC Screw 11/64X32 1=6.5
38 (13751 x| x| x| 1 [FEYERr—UT Stopper ring
39 [100724 x| *|*| x| 1 L Screw 11/64X40 L=6
40 |13136 *|x|-|-| 1 [Zz)Lk Oil felt

13136 -|-|*|*| 2 |Zz)Lk Oil felt
41 |13725 *[-1-]-] 1 [BYETFTHAL Feed lifting cam
42 13031 x| x| x|*] 1 42U Screw 13/64X32 L=4.7
43 [13085 *|x|x]|x| 1 |RC Screw 13/64X32 1=4.3
44 |13742 x| x| x|*x| 1 |EYVLEEEALE Guide roller
45 (13741 | [ x[x| 1 [[REEL Guide roller pin
46 |13743 x| x|x| x| 1 |[HL Screw 9/64X40 L=5
47 (13739 x[x|-|-| 1 |AEEVRR Guide roller pin bracket
48 |13740 x| x| -]-| 2 [ql Screw 9/64X40 L=1
49 |13724 * x| x| x| 1 [FEYVEBEEREY Hinge pin
50 |0148-H *|*| x| x| 1 |ZzILk Oil felt
51 [13736-A k| kx| x| 1 [3EYEH Feed rock shaft
52 |13365 x| x| x[*x] 1 |RC Screw M4X0.7 L=9
53 13029 | k[ k| x| 1 [3EVEARL Feed rock shaft bushing
54 (10766 x| *x| x| x| 1 AL Screw 1/4X32 L=7
55 (20254 x| x| k| x| 1 [FZYEHS— Feed rock shaft coliar
56 |13033 x| x| x|*| 1 [f2LC Screw 13/64X32 L=5
57 (13080 x| *x|-|=| 1 |Zz)b Oil felt
58 (13012 x| x| -|-| 1 |[FEYEEVRL Stud screw 7/32X32 L=5
59 [13076-01 | *|*|-|-| 1 |[F+vbk Nut 7/32X32
60 |13739C x| x| -]-] 1 |AEELSEED) Guide roller pin bracket complete

10




fHiEta. R
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT




FrELE .

NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

~— |
No. [BBGES | || 4|3 EK 2% DESCRIPTION
Nmm|m

PARTS NO. (@ || o e QTY
1 [10772C *Lw kx| BiEgEEOYR (6) Lifting eccentric connection complete
2 110772 il Il Il N (R B % 7w BTN Lifting eccentric connection
3 110773 Flkf* [k 1 | Z—RK)IRPYLH Needle bearing
4 119427 K[k ok k1 RX ETFAHL Lifting eccentric
5 19508 k[ x|x| x| 2 Rl Screw 1/4X40 L=55
6 (11879 kPR Kk x 1 (X FTFALRS— Lifting eccentric collar
7 (10573 ¥ x1 x| x| 2 |HL Screw 7/32X32 L=11
8 (19419 ¥ k) [*x| 1 | ETFTHLELEERE Lifting eccentric connecting crank
9 |19420 ¥k *| 1 |[dC Screw 1/4X28 L=16
10 (10775 ** 1Kk 1 | EEHEOYFERE Screw 7/32X32 L=22
11 110703 ¥k )kl k| 1 [Ty p— Washer
12 110774 ®pklx ok 1 | @SOS Lifting eccentric connection collar
13 [10776 Sl Bl B I R B O P~ YT N5 ST N Wing nut
14 (19425 ¥k x| *| 1 |{&EH Lifting rock shaft
15 [10514 Rk ok 2 (FEEd A4 Lifting rock shaft bushing
16 [16709 RN E LTz A1 Screw 1/4X28 L=9.5
17 19516 kK[| 1 HEBMERCF vk Nut 1/4X28
18 (10728 k[ * [ 1 [ Oil wick
19 [10558C ¥kl kx| 1 [KOFtHyR Lifting bell crank complete
20 [10557 ¥ [k k| 1 [KOFEE(K) Lifting bell crank link
21 (10558 *lokfx) k[ 1 [KD=F Lifting bell crank
22 |10556 ®lx k| x| 1 [KODFEFELEUN) Vibrating presser bar connecting link
23 (18480 ¥k [k 1 [Hal Screw 11/64X40 L=8
24 (15118 ¥ kx| x| 1 [iRhitHEE Vibrating presser bar slide block
25117610 ¥k k] x| 1 |hiiziE Vibrating presser bar
26 (19411-S *|—*[-] 1 |z Vibrating presser foot
27 |17104 ¥ %[k %) 1 |fal Screw 11/64X40 L=6
28 |10553-A *[x x| x| | [P ITYLHEE Vibrating presser bar extension
29 (10554 ¥k x| x| 1 [z RSy 4 Vibrating presser bar extension spring
30 (15060 *| k| k%1 1 LKL Screw 5/16X24 L=16
32 |15110-A k[ x] x|k 1 [$HELE Needle bar rock frame
33 [16703 * ko[ 1 (§HE Needle bar
34 |11875 *[x %) 1 [$HELBEY Pin
35 (10525 *[kfkfx| 1 |42l Screw 6.75X24 =9
36 [10726 Ol I I B B T o Oil wick
37 (19426 ¥ k| x|k 1 |fHEHaE Needle bar connecting stud
38 [13365 k[ x[x] 1 (R0 Screw M4X0.7 L=9
39 |10726 ok kx| 1 [ Oil wick
40 115031 ¥k x| x| 1 | Oil wick
41 115117 ¥k xx] 1 HRAIEDHIR Slide block plate
42 |8100 *|xlxfx] 2 [HL Screw 9/64X40 L=6.5
43 110560 kLRIl ok| 1 |[f5—)L Needle bar rock frame position bracket
44 110561 kx| *k| k| 1 [fal Screw 11/64X32 L=6.5
45 |11876C ¥k kK 1 | FRYEC R (B ER) Slide block complete
46 |11877 x|k 1 | EXUSERE Slide block
47 |11876 kxR x| 1 | EEUSEEL R Slide block stud
48 (10581 * kx| 1 |42l Screw 7/32X32 L=7
49 10578 kK[ 1 [Eys Needle bar rock frame rock shaft
50 |13737 ¥k ok ®| 1 [EEE Rock shaft crank
51 119408 ¥ kx| 1 |4l Screw 1/4X28 L=175
52 113731 kx| 1 [EHEOVR Rock shaft crank connection
53 |13363 ¥l xpx) k[ 1 INERAC Screw 1/4X28 L=12
54 |16706 *(k[*k|*]| 1 [NEREF Nut 1/4X28
55 [10728 L I I T B T B e 0il wick
56 |N0O122 ¥[=*|-| 1 [#F DPX17 #22 Needle DPX17 #22

NO118 “|¥[-|*] 1 |# DPX17 #18 Needle DPX17 #18
57 |15089 Kk x| 1 |$HESRE Needle bar thread hook
58 (B140553 ¥[* k) 1 (#iEsHAl Screw 1/8X40 L=4.5

12




A7

THREAD TENSION

N

S

13



#AF
THREAD TENSION

-0
No. |BBRES ||| L|2 | B S DESCRIPTION
PARTS NO.| 8| 8| &S| & Ty

1 (40431 w kx| 1 [RF4(HH) Tension bracket

2 |B158768 * k| x|k 3 [FFHFHRED Tension bracket pin

3 |40431-02 k| k| k| 1 [SRIFTFE Tension stud

4 (30011 * k| k| k| 1 |FE—FFHE Tension stud (first)

5 110652 ¥ x| k| *| 1 |E—FFESFYR Tension stud (first) nut

6 (20224 k| ok | k| k| 2 |E—EFM Tension disc {first)

7 120226-01 * x| k) k1 @EITSYH Tension spring

8 20225 k| kx| 1 [E—HFO—Lwvk Tension thumb nut (first)
9 |B145446 * kx| %] 4 |HREFFM Tension disc

10 |B159805 k[ k|| 2 (REFFMMIRZ Tension disc presser

11 [BS07490 | * | [*|*| 2 [@gxFyvs Tension spring

12 (28206 ¥k (k[ 2 (A—LybXbysi— Regulating thumb nut washer
13 |B149566 ¥k x|*] 2 |A—LwykFvp Regulating thumb nut

14 (60391 * |k k (k| 1 |REFTE Tension stud

15 (60148 kP ok k| x| 2 (SpDDHHERED Tension releasing pin

16 (40434 k(R kx| 1 [R0PDDHHk Tension releasing plate

17 19422 [k kx| 2 |PpDORERL Hinge screw  9/64X40
18 119512 ¥k kx| T [REIRTYLHHH Thread controller stud

19 |10689 ¥ x| k|*| 1 [BR5IXTYH Thread controller spring
20 110694 k] k [k 1 [ZEM Thread controller disc

21 |B118319 k| k| kx| 1 [ZEMitEHAL Screw 3/32X56 L=6.0
22 119534 k|| k%] 1 (O—LwvybF vk Tumb nut  7/32X32

23 |40431C ¥ k| x| *| 1 |FRFHREGE) Tension bracket comp.

24 110720 ¥ kx| x| 1 |iPBHE Thread release plate rod
25 115007 *[*k[x[x] 1 |[42C Screw 9/64X40 L=10

26 (4221 k| kx| 1 [HSRZ Oil wick retainer

27 (10690 *lx|*k|x| 1 [RTYLHZ Thread controller spring stop
28 110650 «, |[x*|x|*x|x| 1 [Hal Screw 3.4X36 L=6

29 [34042-TA | *| *| x| * 1 |RFEFRE Thread guide

30 [11142 * | k| ook | ok T |Tvirv— Washer

31 |10545 ¥|*k|*x]x| 1 |l Screw 11/64x32 L=14.0
32 |11006 k[ kx| 1 | MR Arm top cover thread guide
33 [13076-02 * | k| k| ok 1 |Fvk NUT 7/32X32

34 115038 ¥k ok x) 1 | FHRTLIR Rubber plug

35 |15054 *[ kx| x| 1 [FEHREH(E) Thread guide (upper)

36 {10685 k[ k[ k|| 3 |Fal Screw 3.4X36 L=6.5

37 [10758-A ¥ k| x| x| 1 \E@HREPCF) Thread guide (lower)

38 [10760 k| x| x| 1 [EREBITILE Oil felt

14




INAS —14E (-8BLV, ~8BLV-1)

BINDER MECHANISM (-8BLV, -8BLV-1)

195



INAE — 118 (-8BLV, 8BLV-1)
BINDER MECHANISM (-8BLV, -8BLV-1)

— |
No.[RBRER ||| 0|2 1E% R4 DESCRIPTION
PARTS NO. [ | 3| 8|S qTy
1 (34105C = k| = x| 1 [KFEGFH) Thread take—up lever complete
2 134105 [ *x|=[*| 1 [X§ Thread take-up lever
3 |15026 - x| =|*x| 1 [Tz Thread take-up lever driving stud
4 (15013 | *x{=-]*x] 1 |XEES Thread take-up lever hinge stud
5 110528 - *[=1*%| 1 |$H&EHSH Needle bar connecting link
6 (10523 k= x| 1 |&HEISUIE Needle bar connecting link stud
7 (13249 | x|[=]*| 1 [z Vibrating presser foot
8 (13773 - x=]*x| 1 |40z Lifting presser foot
9 113775 - x| =(-] 1 |fti Throat plate
10 |13776 -l*[=1-] 1 &Yt Feed dog
11 (13786 - *x[=]-1 1 [ZEYLETHLA Feed lifting cam
12 [13783 | *[=|*] 1 [EEHRGRCAH) Binder plate with screws
13 |11716 ~[*]=[*] 1 |[EBEHEERC Hinge screw 5/16X24 L=10
14 (11823 —l*| =] x| 1 HEBIRRTYY Binder plate spring
15 [11717 -l x[-|*| 1 [EEHRT Y v— Washer
16 |13256 -l *|[=|*| 1 |5—TER Tape guide
17 (10561 -[x]-]1%] 1t |RC Screw 11/64X32 L=6.5
18 (16287 x| =1*%] 1 [TDuiryp— Washer
19 (13234 [ *|-]*| 2 [NAE—ZHRLFVr Knurled nut 3/16X32
20 [16287 —1*|=|*%] 2 |[Tvirv— Washer
21 (13785 x| - *| 1 [{ZEiREAR Support plate
22 |13780 - | = %] 1 |{BEhh Rocking shaft
23 (13779 x| = x| 1 |$BBhEhA4)L Rocking shaft bushing
24 113778 - x| =] *| 1 (BEEHS— Collar
25 |6603 -|*[-|*]|] 1 4L Screw 9/64X40 L=19
26 (13782 - | -|*| 1 [EEAEC HC Hinge stud screw 11/64X40
27 113781 | *|=|*| 1 [EBHAE Slide block
28 113788 | *[=|*] 1 |{EBAERy/A— Slide block stopper
29 112392 - *|=]*| 1 [{@EBAEE RLFVE Knurled nut 11/64X40
30 [11142 | x[=*] 1 | Tyie— Washer
31 131208 x| =|*| 1 [RFUY Ty — Spring washer
32 |13206 —| x| =] x| 1 |[IRAFE—FEYEEFE Rocking shaft driving crank
33 [10545 - *[-]*| 1 [42C Screw 11/64X32 L=14
34 (2067 -[*|-]*| 1 |[RL Screw 11/64X40 L=6
35 (13208 —|*|[-|*| 2 |R=ITaqobEy Ball joint pin
36 [13207 -l *[=-|*| 1 |IR=nTaqor Ball joint
37 [10725 —|*[=|*| 2 |Zxz)k 0il felt
38 (13209 | *[=]*| 1 [l Screw 11/64X32 L=6
39 116287 [ *]=1*x| 1 |DTuivp— Washer
40 (13784 x| =% 1t [RuRflH Bed side cover
41 8111 x| -|*| 2 42l Screw 1/8X44 L=18

16




)8 —imINER AT (-8BL-1, —-8BLV-1)

SMALL CYLINDER-EDGE TYPE (-8BL~1, -8BLV-1)

LCW-8BL-1

Y
—

8BLV-1

LCW-

LCW-8BL-1

v, LCW-8BLV-1

17



N —im IR A4 (-8BL-1, -8BLV-1)

SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV-1)

No.

haEs
PARTS NO.

I [-8BL

Gk
QTY

%

DESCRIPTION

NN NI NN — b b etk mdh el ek e
RON SO A TNT RN OPETDAGRWWN =

13832
13831
13823
13852-A
13469
13833
13853-A
13834
13835C
13835
13836
13837
13469
13838
13469
13828
13830
13854
13829
13839
13469
13824
13826
13825
13469
13827
13838C

¥ R R R R K R R R D R KK ¥R KR XXX ¥ 1 % % %|-8BL-1

F R X K K R K R ¥ R | R X K K H ¥ ¥ X X X I X % | % %|-8BLV-1

—_ ek N ek Q) =t N = ek ke ik N) L N ek ek ek ek ek —d i N ek ek ek

REVS—RA—TF—

Hh3trE

#Hix

£t

12l

=Yt

EYH

fat

‘YL A (F8)
EYLE
EYLTEERN
EYLTETARYR
1l
AEEUZE
RC

T
EYETHL
‘Y ETHL
TERT7YY
XY e

(G

AT

aC

;L/Sif:Q%

Rl

YL —HiIN—
AEEZLER)

Bobbin case opener

Hook saddle

Throat plate

Throat plate

Screw 9/64X40 L=6

Feed dog

Feed dog

Screw 11/64X40 L=7

Feed base complete

Feed base

Feed base guide

Feed base adjusting plate
Screw 9/64X40 L=6

Guide roller pin bracket

Screw 9/64X40 L=6

Hook driving shaft

Feed lifting cam

Feed lifting cam

Hook driving shaft bearing
Feed rock shaft supporting base
Screw 9/64X40 1=6

Bed cylinder cap

Screw 11/64X32 L=8

Bed cylinder cap support block
Screw 9/64X40 L=6

Cylinder cover

Guide roller pin bracket complete

18




{FREM)
ACCESSORIES (1)

@@ @ 22

1771

24 25 26 27

19



TR (1)

ACCESSORIES (1)

.
No. [BR&@&ES | (2|43 Ex 2% DESCRIPTION
PARTS NO. | 3| 2| 8|S | qTy

1 19473 * kx| 1 |HFERSA/5— Screw driver (cross type)

2 (8121 ¥kl ok * 1 [FSA8—() Screw driver (small)

3 (8120 kx| ok 1 |RSA3—(h) Screw driver (middle)

4 (8118 x|k *[ 1 [FSA/3—(K) Screw driver (large)

5 18124 Kk ko 1 [EZ— )L h—(K) Machine cover (large)

6 |8132-A kx| 1 [BRSRE Accessories pack

7 (8125 ¥k x| 1 GREL Oiler

8 [11193 x|k kA 1 |3 oil

9 [NO122 Ll Il I 3 |#t DPX17 #22 Needle DPX17 #22

NO118 —[*|-|*| 3 | DPx17 #18 Needle DPX17 #18

10 |15041 ¥ *x[x| 6 [{RE> Bobbin

11 (15101 klok|okf x| 1 [S&kZpyk Bobbin winder complete
12 113098 kx| 1 [ Ry Pedal complete

13 [13089 k| k| ook | ok 1 [Hhz Oil pan

14 113438 * ok *k] %[ 1 [R—Z Machine base

15 [13436 [ x|k [x] 1 [iFH Bed hinge

16 (13440 ¥k x[x( 8 R IFDHRIL Screw M6X1.0 L=12

17 |13006 k| xf[x] 1 [48 Bed clamp

18 119403 ol L I B B - J1 5T A1) {Screw 1/4X28 =54

19 [13388-A | % |k [*|*| 1 |#R)Lb Screw M6X1.0 L=20

20 [13008 ¥l xl*k[x] 1 [Tyl p— Washer

21 [13096 k| ok | k| ook 4 |M/N4aC Screw 5/16X18 =75

22 |13096-N ¥[* x| x| 4 |Fvyk Nut 5/16X18

23 [13096-W ¥kl ok (k| 4 Tyl p— Washer

24 (10747 ¥k f* x| 1 IRALF 1/16 Hexagonal wrench 1/16
25 (19457 ¥k [klx) 1 [RALZF 25mm Hexagonal wrench 2.5mm
26 (19458 ¥k kx| 1 [RALZVF 3mm Hexagonal wrench 3mm
27 [19459 ¥k k) x| 1 [RALVF 4mm Hexagonal wrench 4mm
28 |19462 ¥ [H k[ k) 1 IAHKRLF 10X11 Double head wrench 10X11
29 (4202 ¥k k| x| 1 |RsVF 9X8 Spanner 9X8

31 (13079 * k[ k| % 1 |<&Y (1000) Chain  1000mm

32 1356254 ¥kl *]| k| 1 [RITHEYR Thread unwinder complete
33 |25649C *lk[*| k] 1 [FSA/8—4548 Screw driver complete

20




{F1Efm2)
ACCESSORIES (2)

21



TiEan2)
ACCESSORIES (2)

|

No. |[BR@ES ||| 2| Bk S DESCRIPTION

PARTS NO.|®|2|&| & qTY
1 [13425C * [k x| 1 [RJH—FEE) Belt guard complete
2 13425 * [k x| k| 1 [NJLFH—FKIEK Belt guard body
3 (13426 *| kx| x| 1 [N)rH—FEH/— Belt guard top cover
4 113427 | k| x| x| 2 [RJrH—FLEHEE Belt guard set plate
5 16339 *[k|*k|x]| 2 [RN)JFH—FEH/N—iLHHRL Screw 1/8X44 L=4
6 [10559 k| k| x| 1 [RILEH—FEREILEDRRLEA) Screw 4.5X32 L=8
7 [11162 ® k| k| x| 1 [RJLH—FR{EILEDHRLB) Screw 3.4X36 L=5.4
8 |14024 ¥k x|k 2 [INJLMH—FiEHEEIEHIL [Screw 3/16X32 L=9.5
9 (16287 k[ k| *k|*%x| 2 |Tyr— Washer
10 150103 ¥ x| x| x| 2 [Fur Nut 3/16X32
11 [10561 k| k| x| 2 [RJLPH—FKRELEDRE(F) |Screw 11/64X32 L=6.5
12 (11142 k| k| k|[k| 2 [Ty y— Washer
13 (13753 x| x| x|*| 1 [#@BIA—F Belt guard rear cover
14 115081 *|x|x|*x]| 2 |[Kfal Wood screw
15 [11142 *[ x| k| x| 2 [7viv— Washer
16 (13429 [k ®| k[ 1 [RIFH—FIEEIR Belt guard side cover
17 |15081 | x| x|*| 2 |KHl Wood screw
18 [11142 | k| *k| x| 2 |Tyi— Washer
19 11830 (x| *x|%x] 1 |wezhal Thumb screw

22




{/E 5 (-8BLV, -8BLV-1)
ACCESSORIES (-8BLV, -8BLV-1)

23



{1E 5 (-8BLV, 8BLV-1)
ACCESSORIES (-8BLV, 8BLV-1)

DESCRIPTION

— T

No. |fR@ES | L[S L] E# e

PARTS NO.|® %S| S| aTy
1 (13260 —[*|=[*] 1 [F—T=ik Tape stand plate
2 13261 x| 1 |F—TEHREHS— Collar
3 /11830 | *|-]*| 1 [82C Screw 9/64X40 L=5.8
4 113263 —|®|-|*| 1 |F—T2HE Tape stand rod
5 (13264 —[*|=|*%| 1 [Fvb Nut M8X1.25

24




v W4
OPTION

AL —FEEL
WITHOUT BELT GUARD

O
NIV —FAY
3 WITH BELT GUARD
4
& Qs

25



FToay

OPTION
—| T
No. |BBGAES | (3|2 E% Lo DESCRIPTION
PARTS NO. | ® |3 8|3 | aTy

1 [17372 k| ok k| 1 [BRHEESEAE(NILEA—FEEL) |Synchronizer support rod for machine without
15/64X28 belt guard

2 [50409 ¥k kx| 1 |[FYMNRILAH—REL) Nut for machine without belt guard
15/64X28

3 (30168 k| k[ x) 1 [BHBRFIAEXRILMH—KHY) |Synchronizer support rod for machine with
15/64X28 belt guard

4 (50409 *| k| k| k| 2 |FYR(NJEH—FFY) Nut for machine with belt guard
15/64X28

26




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.cop
http://www.seiko—sewing.co.jp./

Aa—3 A=
T273-0018 FEREMIGETIRAT2-13-6
TEL: 047-420-3561, IPTEAS 050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co.jp

(AEREXR)

Parts No. PB62203 (1116)

Rev. 6.4



